)

Shenzhen Ucalcul Technology Co., Ltd

Notebook
Model No.: UL153, GN10B, ReviBook, ECOBOOK, Sbook,
VenBook, N15 Zero, UL141, UL143, UL141-M, UL154Y, UL154N,
UL155-TY, UL143-TY, UL140N, UL156-3Y

FCC TEST REPORT

FCC ID: 2BDJ4-UL153
On Behalf of

Prepared for . Shenzhen Ucalcul Technology Co., Ltd

401, Building A, Jiewei Industrial City Phase Ill, Shangmugu,

Address Pinghu Street, Longgang District, Shenzhen

Prepared By . Shenzhen PSI Testing Co., Ltd.
1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West
Address : Road, Shajing Subdistrict, Bao'an District, Shenzhen, Guangdong,
China
Report Number ! psi2412022-C02-R04
Date of Receipt . December 9, 2024
Date of Test ' December 10, 2024-January 13, 2024
Date of Report : January 13, 2024
Version Number : VO

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com Page 1 of 89
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 2 of 89 Report No.: psi2412022-C02-R04

1

TABLE OF CONTENTS

Description Page

LSS IR LAY YN /2 5
1.1 MEASUREMENT UNCERTAINTY 1. tttitttttitttittteettitetaaesttesstessaesstasesaasssaasessstanasstasesan sttt sesnersnesstresnesssnnes 5

GENERAL INFORMATION ...ttt et e e st e e e e et e e e et e e s e ta e e e seba e e e eaaa e s eaanseseebaeeenranees 6
2.1 GENERAL DESCRIPTION OF BUT L.itiiiiiiii st e e et e e et e et s et e e s b e s s s e s e ran e sbaees 6
2.2 LIS Y (] o] =S 7
2.3 LIS X! 1 12 270 7
2.4 DESCRIPTION OF SUPPORT UNITS L.ittiiiiiiiiii et es et e s e et e st e s s e e at s ssaa e s st s e saa s s sbsesa e san s st senaasasnnas 7
2.5 DEVIATION FROM STANDARDS .. cuuiittitttitttettte ettt eestetatsstateea sttt esaetantatta sttt eetneraesstaresnaersnnes 7
2.6 ABNORMALITIES FROM STANDARD CONDITIONS . ...uuiittiittiiiteetteettestteestesatsstnsesaesstsesneraessteesaessns 7
2.7 OTHER INFORMATION REQUESTED BY THE CUSTOMER .....ccttuiiiiitieeiiieeeeetee e e et e eeeeteesetaeeesataaeeeannnnnns 7
2.8 ADDITIONAL INSTRUCTIONS ... ettiittniitteitneettaeestetatsstasesaaesssasesaseraasstaesaetatsttateranesstsesnsersnesstseessaersnnes 7

TEST INSTRUMENTS LI ST .ttt ettt e e et e st e e s et e e e eab e e s e sa e e eaba e s eebaeesebaneeereanss 8

TEST RESULTS AND MEASUREMENT DAT A ..ottt e et s et e e st e s s st e e s aaa e s eeaaaas 9
4.1 ANTENNA REQUIREMENT  1.uueteiittettttiaeseeesesesssanntesesesesstannaseeesesstasaeeeseserstaneeeessesstanaaseessesssnannseeeeees 9
4.2 (©f0] N n 18 on 1 = 0 I = V[ FST ] (0] N =T 10
4.3 EMISSION BANDWIDTH AND 99% OCCUPIED BANDWIDTH....uiitniiiiiiiieeitiieiieeiteesasessnessinsesnnsssnessnerans 13
4.4 PEAK TRANSMIT POWER ...uuiitiiiii ittt ettt e et e et e et e e s e s e e et e e et e s tb e e aa e saa s et s e eassaneeeenerans 50
45 POWER SPECTRAL DENSITY ettitittiiitiitt et et e e ettt e ettt e sa e e sb e e st e s e s eta s e st e s st e esa e sanesebaseranssansesnerans 52
4.6 L 7N NN =t 1] =N 69
4.7 RADIATED EMISSION ..uiitiitiitiitit et e et et e ee e e et et st esa e et s et s eaesa s ea e et s sa s sassa s et s snstanasnsesssnssasanserasnnns 83
4.8 FREQUENCY STABILITY . ttttuttetttietettutetetueeaeetaeaeasussesetaaeeeasaeeeaaneeeataaaeessnateasneeeetnaeeenneeresnneeeesnnns 89

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 3 of 89 Report No.: psi2412022-C02-R04

Applicant
Address
Manufacturer
Address

EUT Description

TEST REPORT DECLARATION
Shenzhen Ucalcul Technology Co., Ltd

401, Building A, Jiewei Industrial City Phase Ill, Shangmugu, Pinghu Street,
Longgang District, Shenzhen

Shenzhen Ucalcul Technology Co., Ltd

401, Building A, Jiewei Industrial City Phase Ill, Shangmugu, Pinghu Street,
Longgang District, Shenzhen

Notebook

UL153, GN10B, ReviBook, ECOBOOK, Shook,
VenBook, N15 Zero, UL141, UL143, UL141-M,
UL154Y, UL154N, UL155-TY, UL143-TY, UL140N,
UL156-3Y

(A)  Model No.

(B) Trademark : N/A

Measurement Standard Used:

FCC Rules and Regulations Part 15 Subpart E

ANSI C63.10:2013
Test Result: PASS

The device described above is tested by Shenzhen PSI Testing Co., Ltd. to determine the maximum
emission levels emanating from the device. The maximum emission levels are compared to the FCC Part
15 Subpart E&RSS-247 limits both conducted and radiated emissions. The test results are contained in
this test report and Shenzhen PSI Testing Co., Ltd. is assumed of full responsibility for the accuracy and
completeness of these tests.

This report applies to above tested sample only. This report shall not be reproduced in parts without
written approval of Shenzhen PSI Testing Co., Ltd.

Tested by (name + signature).........: Jensen Wang ’L’/V‘ ben thj

Test Engineer

Approved by (name + signature).......: Simple Guan "r/l‘ é/"

Date of issue...........

Project Manager

January 13, 2024
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1 Test Summary

Test Item Section in CFR 47 Result

. Section 15.203 Section 7.1.4
Antenna requirement PASS
RSS-Gen Issue 5

Section 15.207 Section 7.2.4

AC Power Line Conducted Emission RSS-GEN(8.8), ANS| C63.10 PASS
occupied bandwidth Section 15.407 (e) PASS
Peak Transmit Power Section 15.407(a), RSS-247 5.4(2) PASS
Power Spectral Density Section 15.407(a), RSS-247 5.2(2) PASS
Undesirable Emission Section 15.407(b), RSS-247 5.5 PASS

Section 15.407(b)&15.209 Section 5.5

Radiated Emission PASS
RSS-Gen(8.9), RSS-247(5.5), ANSI C63.10

Band Edge 15.205, RSS-247 Issue 2, ANSI C63.10 PASS

Frequency Stability 15.407(f), RSS-GEN(6.11) PASS

Remark:
1. Pass: The EUT complies with the essential requirements in the standard.
2. Frequency Stability: The manufacturer stated in the user's manual.

3. The conclusion of this test report is judged by actual test data without considering measurement
uncertainty.

1.1 Measurement Uncertainty

Item Uncertainty
Uncertainty for Power Line Conducted Emissions Test 2.17dB
Uncertainty for Radiation Emission test in 3m chamber 3.5dB
(below 30MH2z) '
Uncertainty for Radiation Emission test in 3m chamber 2.74dB(Polarize: V)
(30MHz to 1GHz) 2.76dB(Polarize: H)
Uncertainty for Radiation Emission test in 3m chamber 4.29dB(Polarize: V)
(1GHz to 18GHz) 4.82dB(Polarize: H)
Uncertainty for Radiation Emission test in 3m chamber 4.31dB(Polarize: V)
(18GHz to 40GHz) 4.30dB(Polarize: H)
Uncertainty for radio frequency 48.24KHz
Uncertainty for conducted RF Power 0.41dB
Uncertainty for Power Spectral Density 0.39 dB
Occupied-Bandwidth 968Hz
Conducted-Spurious Emission 1.26dB
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2 General Information
2.1 General Description of EUT

EUT Name
Model

Diff

Test Voltage

Radio Technology

Operation
frequency

Channel separation

Modulation
technology:

Antenna Type

PMN
HVIN

Software version
Hardware
version/FVIN

Note

. Notebook

UL153, GN10B, ReviBook, ECOBOOK, Sbook, VenBook, N15 Zero, UL141,

: UL143, UL141-M, UL154Y, UL154N, UL155-TY, UL143-TY, UL140N, UL156-

3Y

. There is no difference except the name of the model. All tests are made with
" the UL153 model.

: DC 12V from adapter, DC 7.6V from battery.

: 5G WIFI

802.11a/802.11ac20/802.11n(HT20): 5180-5240MHz, 5745-5825MHz

: 802.11ac40/802.11n(HT40): 5190-5230MHz, 5755-5795MHz

802.11ac80: 5210MHz, 5775MHz

: 20MHz for 802.11a/802.11ac20/802.11n(HT20)

40MHz for 802.11ac40/802.11n(HT40)
80MHz for 802.11ac80

. IEEE 802.11n: OFDM (64QAM,16QAM,QPSK,BPSK)

IEEE 802.11a: OFDM (64QAM,16QAM,QPSK,BPSK)
IEEE 802.11ac: OFDM (64QAM,16QAM, 256QAM,QPSK,BPSK)

. Internal antenna, Maximum Gain is 1.32dBi.

. N/A
: N/A

- N/A
: N/A

. Antenna information is provided by applicant.
" Testing lab is not responsible for the accuracy of the information.
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2.2 Test mode

Transmitting mode Keep the EUT in transmitting with modulation.
EUT was test with 99% duty cycle at its maximum power control level.

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report just
shows that condition’s data.

2.3 Test Facility

Shenzhen PSI Testing Co., Ltd.

1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an
District, Shenzhen, Guangdong, China

September 13, 2023 File on Federal Communication Commission
Registration Number: 916281

2.4 Description of Support Units
Accessories 1 . POWER SUPPLY
Manufacturer  : Dongguan Guangshu Electrical Technology Co.,LTD

Model : P36W-120200U

Input: 100-240V~50/60Hz 1.5A

Rating " Output: DC 12.0V/2.0A

2.5 Deviation from Standards

None.

2.6 Abnormalities from Standard Conditions

None.

2.7 Other Information Requested by the Customer

None.

2.8 Additional instructions
Software (Used for test) from client

Channel Power level
Lowest Default
Middle Default
Highest Default
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3 Test Instruments list
Item | Equipment Manufacturer | Model No. | Serial No. Flrmvyare Last Cal. e,
Version Interval
9*6*6 anechoic o
1. chamber SKET 9*6*6 N/A / 2022.12.20| 3 Year
2. Test Receiver | Rohde&Schwarz ESCI 7 101032/003 | 4.42 SP3 [2024.12.18| 1 Year
3. L.I.S.N.#1 Rohde&Schwarz | ENV216 102282 / 2024.12.18| 1 Year
4. L.I.S.N.#2 RFT NNB111 13835240 / 2024.12.18| 1 Year
5. Loop Antenna Schwarz beck 1':5'\/53 00128 / 2023.04.03| 2 Year
6. Bilog Antenna Schwarz beck | VULB 9168 01448 / 2024.12.25| 2 Year
7. Spectium | o\ jegSchwarz | FSV-40N 101648 3.70  |2024.12.18| 1 Year
Analyzer
8. Horn Antenna Schwarz beck BBHgngO 02706 / 2024.12.25| 2 Year
. LAPA 01G1|SK20220329
9. Amplifier SKET 8G-15dB 01 / 2024.12.18| 1 Year
10. Horn Antenna Schwarz beck | BBHA 9170 00946 / 2024.12.24| 2 Year
11. Amplifier SKET LNPA_0118| SK20200108 / 2024.12.18| 1 Year
G-45 01
1138.3004.02
12 |RF Power Probe| Rohde&Schwarz| NRP-Z11 1111533-F2 / 2024.12.18| 1 Year
13 RF Sensor Unit Tachoy TR1029-2 20223328P0 / 2024.12.18| 1 Year
14 Spectrum Agilent NOO20A |MY51281067| A.14.03 [2024.12.18| 1 Year
Analyzer
15 | Temp. & Humid Auchno 9606 / / 2024.12.18| 1 Year
Chamber
16 Regulated DC Xinouhua ADC120V10|20221125163 20241218 1 Year
Power Supply A 8
For Test Software Information
Iltem Software Name Manufacturer Version
RE EZ EMC Farad PSI-3A1
CE EZ EMC Farad PSI-3A1
RF RTS TACHOY V1.0.0

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China
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Test results and Measurement Data
4.1 Antenna requirement:

Standard requirement: | FCC Part15 C Section 15.203

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit

so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

E.U.T Antenna:

Internal antenna, Maximum Gain is 1.32dBi, for 5180-5240MHz, 5745-5845MHz

e 4

BT/2.4GWiFi ANT - B-B; B -.
ST T R
3 | 1916 BEE
5G WiFi ANT TR AP e B
ZSEST B [HE
, 11 e
ttl o e
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4.2 Conducted Emissions

Test Requirement:

FCC Part15 C Section 15.207, RSS-Gen §8.8

Test Method:

ANSI| C63.10:2013

Test Frequency Range:

150KHz to 30MHz

Class / Severity:

Class B

Receiver setup:

RBW=9KHz, VBW=30KHz

Limit:

Limit (dBuV)
Frequency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

Test procedure

The E.U.T and simulators are connected to the main power through a line
impedance stabilization network(L.I.S.N.). The provide a 500hm/50uH
coupling impedance for the measuring equipment. The peripheral devices
are also connected to the main power through a LISN that provides a
500hm/50uH coupling impedance with 50o0hm termination. (Please refers
to the block diagram of the test setup and photographs). Both sides of
A.C. line are checked for maximum conducted interference. In order to
find the maximum emission, the relative positions of equipment and all of
the interface cables must be changed according to ANSI C63.10:2013 on
conducted measurement.

Test setup:

Reference Plane

| LISN | LISN
40cm 80cm
20X ﬁm AC power
Equipment E.U.T
EMI
Recelver

Test table/Insulation plane

Ramank

EUT Equipment Under Test

LIS Line impedence Stabilization Metvork
Test table herght=0 &m

Test Instruments:

Refer to section 3.0 for details

Test mode:

Refer to section 2.2 for details

Test results:

Pass

Measurement Data

An initial pre-scan was performed on the line and neutral lines with peak detector. Quasi-Peak and Average
measurement were performed at the frequencies with maximized peak emission were detected.

Shenzhen PSI Testing Co., Ltd.
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Line:

80.0 dBuv

70

_ \ FCC Part 15B_CE_AC Mains_Class B_QP

1
FCC Part 15B_CE | 4#Mains_Class B_AV

50

40
12

2 10 peak
30
AVG
20
10
ALY 0.500 (MHz) 5.000 30.000
No. | Tk | aBivy | @e) | @Buv) | @euv) | (@) | Detectr
1 0.2740 37.81 9.98 4779 61.00 -13.21 QP
2 0.2740 21.75 9.98 31.73 51.00 -19.27 AVG
3 0.4328 38.00 9.71 47.71 57.20 -9.49 QP
4 0.4328 21.13 9.71 30.84 47.20 -16.36 AVG
5 0.8380 3942 942 48.84 56.00 -7.16 QP
6 0.8380 21.19 942 30.61 46.00 -15.39 AVG
7* 1.4660 39.80 9.40 49.20 56.00 -6.80 QP
8 1.4660 25.08 9.40 34.48 46.00 -11.52 AVG
9 2.3820 38.26 9.39 4765 56.00 -8.35 QP
10 2.3820 22.74 9.39 3213 46.00 -13.87 AVG
11 8.9660 42.51 9.58 52.09 60.00 -7.91 QP
12 8.9660 26.21 9.58 35.79 50.00 -14.21 AVG

Note: *:Maximum data x:Over limit l:over margin Level = Reading + Factor Margin = Level - Limit

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
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Neutral:
80.0 dBu¥Y

70

FCC Part 15B_CE_AC Mains_Class B_QP

FCC Pait 1537[:[7.@ Mains_Class B_AY

60

50

40

30

AVEG

20

10

0'3_150 0.500 MHz) 5.000 30.000
No. | T | aBuy | (@) | @Bwv) | @Bav) | (@) | Detecor
1 0.2600 34.61 9.89 44 50 61.43 -16.93 QP
2 0.2600 21.98 9.89 31.87 5143 -19.56 AVG
3 0.7140 37.52 9.77 47.29 56.00 -8.71 QP
4 0.7140 24.35 9.77 3412 46.00 -11.88 AVG
5 * 0.9260 39.68 9.58 49.26 56.00 -6.74 QP

6 0.9260 26.67 9.58 36.25 46.00 975 AVG
7 1.8780 39.25 9.29 48.54 56.00 -7.46 QP
8 1.8780 24 .83 9.29 3412 46.00 -11.88 AVG
9 3.0540 34.32 9.56 43.88 56.00 -12.12 QP
10 3.0540 19.23 9.56 28.79 46.00 -17.21 AVG
11 8.6140 40.77 943 50.20 60.00 -9.80 QP
12 8.6140 2474 943 3417 50.00 -15.83 AVG

Note: *:Maximum data x:Over limit !:over margin Level = Reading + Factor Margin = Level - Limit

All modes and channels have been tested and only the A 5180MHz mode with the worst data is listed.
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4.3 Emission Bandwidth and 99% Occupied Bandwidth

Test Requirement:

FCC Partl5 E Section 15.407, RSS-Gen 86.7; RSS-247 §6.2

Test Method:

KDB 789033 D02 General UNII Test Procedures New Rules v02r01

Limit:

N/A

Test setup:

Spectrum Analyzer

o e |
A= OOO
o e |
= o o |
[ e

¥i

E.U.T

Non-Conducted Table

Ground Reference Plane

Test procedure:

v02r01.

According to KDB 789033 D02 General UNII Test Procedures New Rules

Test Instruments:

Refer to section 3.0 for details

Test mode:

Refer to section 2.2 for details

Test results:

Pass

Measurement Data:

Band 1 (5150-5250 MHz):

. . - Occupied
Condition Antenna Modulation Frequency(MHz) 26dB_Emission_Bandwidth(MHz) Bandwid?h(MHz)
NVNT ANT1 802.11a 5180.00 22.44 16.64
NVNT ANT1 802.11a 5200.00 22.24 16.66
NVNT ANT1 802.11a 5240.00 22.85 16.65
NVNT ANT1 802.11n(HT20) 5180.00 22.58 17.82
NVNT ANT1 802.11n(HT20) 5200.00 23.15 17.81
NVNT ANT1 802.11n(HT20) 5240.00 22.69 17.85
NVNT ANT1 802.11ac(VHT20) 5180.00 23.11 17.82
NVNT ANT1 802.11ac(VHT20) 5200.00 23.57 17.83
NVNT ANT1 802.11ac(VHT20) 5240.00 23.02 17.82
NVNT ANT1 802.11n(HT40) 5190.00 44.39 36.58
NVNT ANT1 802.11n(HT40) 5230.00 44.22 36.45
NVNT ANT1 802.11ac(VHT40) 5190.00 44.59 36.59
NVNT ANT1 802.11ac(VHT40) 5230.00 43.18 36.51
NVNT ANT1 802.11ac(VHT80) 5210.00 83.58 76.04

Shenzhen PSI Testing Co., Ltd.
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99% OCB NVNT ANTL 802 1la 5180

e Keysight Spectrum Analyzer - Occupied BW ==
i RL RF 50Q AC | SENSE:PULSE] [ | 06:22:57 PMDec 16, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 5.97 dB
Ref 14.94 dBm

Center 5.18 GHz Span 33.15 MHz

1 #VBW 510 kHz Sweep 1.267 ms CRSien

Occupied Bandwidth Total Power 13.4 dBm
16.644 MHz

Transmit Freq Error -15.749 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.11 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT_ANTL 802 1la 5180

. Keysight Spectrum Analyzer - Occupied BW T
 RL RF 500 A | SENSE:PULSE] [ |06:23:04 PMDec 16, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 5,97 dB
Ref 14.94 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz Span 42.21 MHz CFSte
#Res BW 220 kHz #VBW 620 kHz Sweep 1ms 4221000 MH’:

Man

Occupied Bandwidth Total Power 13.0 dBm

16.815 MHZ Freq Offset
Transmit Freq Error 18.225 kHz % of OBW Power  99.00 % Chiz
x dB Bandwidth 22.44 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 15 of 89 Report No.: psi2412022-C02-R04

99% OCB NVNT ANTL 802 1la 5200

e Keysight Spectrum Analyzer - Occupied BW ==
i RL RF 50Q AC | SENSE:PULSE] [ | 06:26:32 PMDec 16, 2024
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.12 dB
Ref 19.24 dBm

Center 5.2 GHz Span 33.18 MHz

1 #VBW 510 kHz Sweep 1.267 ms CRSien

Occupied Bandwidth Total Power 13.3 dBm
16.656 MHz

Transmit Freq Error 10.348 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.40 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT_ANTL 802 1la 5200

. Keysight Spectrum Analyzer - Occupied BW T
 RL RF 500 A | SENSE:PULSE] [ |06:26:39 PMDec 16, 2024
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.12 dB
Ref 19.24 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 42.81 MHz CFSte
#Res BW 220 kHz #VBW 620 kHz Sweep 1ms 4281000 MH’:

Man

Occupied Bandwidth Total Power 13.3 dBm

16.855 MHZ Freq Offset
Transmit Freq Error 58.853 kHz % of OBW Power  99.00 % Chiz
x dB Bandwidth 22.24 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 16 of 89 Report No.: psi2412022-C02-R04

99% OCB NVNT ANTL 802 1la 5240

e Keysight Spectrum Analyzer - Occupied BW ==
i RL RF 50Q AC | SENSE:PULSE] [ | 06:28:33 PMDec 16, 2024
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.13 dB
Ref 15.26 dBm

Center 5.24 GHz Span 33.16 MHz

1 #VBW 510 kHz Sweep 1.267 ms CRSien

Occupied Bandwidth Total Power 13.4 dBm
16.649 MHz

Transmit Freq Error -21.141 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.43 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT_ANTL 802 1la 5240

. Keysight Spectrum Analyzer - Occupied BW T
 RL RF 500 A | SENSE:PULSE] [ |06:28:40 PMDec 16, 2024
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offget 6.13 dB
Ref 15.26 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz Span 42.86 MHz CFSte
#Res BW 220 kHz #VBW 620 kHz Sweep 1ms 4286000 MH’:

Man

Occupied Bandwidth Total Power 13.3 dBm

16.845 MHZ Freq Offset
Transmit Freq Error -23.763 kHz % of OBW Power  99.00 % Chiz
x dB Bandwidth 22.85 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 17 of 89 Report No.: psi2412022-C02-R04

99% OCB_NVNT ANT1 802 11n(HT20) 5180

e Keysight Spectrum Analyzer - Occupied BW ==
i RL RF 50Q AC | SENSE:PULSE] [ |06:31:27 PMDec 16, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.97 dB
Ref 18.94 dBm

Center 5.18 GHz Span 35.41 MHz

#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms el

Occupied Bandwidth Total Power 12.4 dBm
17.815 MHz

Transmit Freq Error 22.587 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.45 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT_ANT1 802 11n(HT20) 5180

. Keysight Spectrum Analyzer - Occupied BW T
 RL RF 500 A | SENSE:PULSE] [ [06:31:34 PMDec 16, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offget 597 dB
Ref 18.94 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
CF Step
#Res BW 220 kHz #VBW 630 kHz 4.490000 MHz

Man

Occupied Bandwidth Total Power 12.6 dBm

17.890 MHZ Freq Offset
Transmit Freq Error 12.025 kHz % of OBW Power  99.00 % Chiz
x dB Bandwidth 22.58 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 18 of 89 Report No.: psi2412022-C02-R04

99% OCB_NVNT ANTL 802 11n(HT20) 5200

e Keysight Spectrum Analyzer - Occupied BW ==
i RL RF 50Q AC | SENSE:PULSE] [ | 06:33:45 PMDec 16, 2024
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.12 dB
Ref 19.24 dBm

Center 5.2 GHz Span 35.52 MHz

#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms el

Occupied Bandwidth Total Power 12.6 dBm
17.809 MHz

Transmit Freq Error 49.750 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.70 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT_ANT1 802 11n(HT20) 5200

. Keysight Spectrum Analyzer - Occupied BW T
 RL RF 500 A | SENSE:PULSE] [ |06:33:52 PMDec 16, 2024
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.12 dB
Ref 19.24 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 43.39 MHz CFSte
#Res BW 220 kHz #VBW 680 kHz Sweep 1ms 4339000 MH’:

Man

Occupied Bandwidth Total Power 12.7 dBm

17.922 MHZ Freq Offset
Transmit Freq Error 68.418 kHz % of OBW Power  99.00 % Chiz
x dB Bandwidth 23.15 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 19 of 89 Report No.: psi2412022-C02-R04

99% OCB_NVNT ANTL 802 11n(HT20) 5240

e Keysight Spectrum Analyzer - Occupied BW ==
i RL RF 50Q AC | SENSE:PULSE] [ | 06:36:49 PMDec 16, 2024
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.13 dB
Ref 13.26 dBm

Center 5.24 GHz Span 35.54 MHz

#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms e el

Occupied Bandwidth Total Power 12.4 dBm
17.854 MHz

Transmit Freq Error 442 Hz % of OBW Power 99.00 %

x dB Bandwidth 22.95 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT_ANT1 802 11n(HT20) 5240

. Keysight Spectrum Analyzer - Occupied BW T
 RL RF 500 A | SENSE:PULSE] [ |06:36:55 PMDec 16, 2024
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.13 dB
Ref 13.26 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz Span 45.89 MHz CFSte
#Res BW 220 kHz #VBW 680 kHz Sweep 1ms 4589000 MH’:

Man

Occupied Bandwidth Total Power 12.4 dBm

17.932 MHZ Freq Offset
Transmit Freq Error 11.210 kHz % of OBW Power  99.00 % Chiz
x dB Bandwidth 22.69 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 20 of 89 Report No.: psi2412022-C02-R04

99% OCB_NVNT ANT1 802 1lac(VHT20) 5180

e Keysight Spectrum Analyzer - Occupied BW ==
i RL RF 50Q AC | SENSE:PULSE] [ | 06:39:09 PMDec 16, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset5.97 dB
Ref 18.94 dBm

Center 5.18 GHz Span 35.49 MHz

#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms el

Occupied Bandwidth Total Power 12.2 dBm
17.818 MHz

Transmit Freq Error 14.881 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.14 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANT1 802 1lac(VHT20) 5180

. Keysight Spectrum Analyzer - Occupied BW T
 RL RF 500 A | SENSE:PULSE] [ |06:39:15 PMDec 16, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offget 597 dB
Ref 18.94 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz Span 44.29 MHz CFSte
#Res BW 220 kHz #VBW 680 kHz Sweep 1ms 4.429000 MH’:

Man

Occupied Bandwidth Total Power 12.3 dBm

17.924 MHZ Freq Offset
Transmit Freq Error 40.749 kHz % of OBW Power  99.00 % Chiz
x dB Bandwidth 23.11 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 21 of 89 Report No.: psi2412022-C02-R04

99% OCB_NVNT ANT1 802 1lac(VHT20) 5200

e Keysight Spectrum Analyzer - Occupied BW ==
i RL RF 50Q AC | SENSE:PULSE] [ |06:41:49 PMDec 16, 2024
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.12 dB
Ref 19.24 dBm

Center 5.2 GHz Span 35.56 MHz

#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms Pty

Occupied Bandwidth Total Power 12.7 dBm
17.826 MHz

Transmit Freq Error 27.081 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.89 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANT1 802 1lac(VHT20) 5200

. Keysight Spectrum Analyzer - Occupied BW T
 RL RF 500 A | SENSE:PULSE] [ |06:41:56 PMDec 16, 2024
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.12 dB
Ref 19.24 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz Span 43.78 MHz CFSte
#Res BW 220 kHz #VBW 680 kHz Sweep 1ms 4378000 MH’:

Man

Occupied Bandwidth Total Power 12.7 dBm

17.907 MHZ Freq Offset
Transmit Freq Error 72.479 kHz % of OBW Power  99.00 % Chiz
x dB Bandwidth 23.57 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 22 of 89 Report No.: psi2412022-C02-R04

99% OCB_NVNT ANT1 802 1lac(VHT20) 5240

e Keysight Spectrum Analyzer - Occupied BW ==
i RL RF 50Q AC | SENSE:PULSE] [ | 06:43:52 PMDec 16, 2024
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.13 dB
Ref 19.26 dBm

Center 5.24 GHz Span 35.54 MHz

#Res BW 180 kHz #VBW 510 kHz Sweep 1.067 ms e el

Occupied Bandwidth Total Power 12.6 dBm
17.817 MHz

Transmit Freq Error -6.483 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.86 MHz x dB -26.00 dB

MSG STATUS

-26BW_NVNT ANT1 802 1lac(VHT20) 5240

. Keysight Spectrum Analyzer - Occupied BW T
 RL RF 500 A | SENSE:PULSE] [ |06:43:59 PMDec 16, 2024
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.13 dB
Ref 19.26 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz Span 43.72 MHz CFSte
#Res BW 220 kHz #VBW 680 kHz Sweep 1ms 4372000 MH’:

Man

Occupied Bandwidth Total Power 12.7 dBm

17.938 MHZ Freq Offset
Transmit Freq Error -8.812 kHz % of OBW Power 99.00 % Chiz
x dB Bandwidth 23.02 MHz x dB -26.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 23 of 89

Report No.: psi2412022-C02-R04

99% OCB_NVNT ANT1 802 11n(HT40) 5190

e Keysight Spectrum Analyzer - Occupied BW

Lo

 RL RF 50Q AC

Center Freq 5.190000000 GHz

#|FGain:Low

Ref Offset5.93 dB
Ref 16.86 dBm

Center 5.19 GHz

Occupied Bandwidth

| SENSE:PULSE] [

|EIE‘59:[I1 PMDec 16, 2024

—»— Trig: Free Run

Center Freq: 5.190000000 GHz
Avg|Hold: 10/10
#Atten: 40 dB

#VBW 1.1 MHz

Total Power 13.0 dBm

36.577 MHz

Transmit Freq Error
x dB Bandwidth

82.539 kHz
44.04 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

Radio Std: None

Frequency

Radio Device: BTS

-26BW_NVNT_ANT1 802 11n(HT40) 5190

o Keysight Spectrum Analyzer - Occupied BW

EE

|l RL RF

Center Freq 5.190000000 GHz

#FGain:Low

Ref Offset 593 dB
Ref 16.86 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.7

Transmit Freq Error

x dB Bandwidth

| SENSE:PULSE] [

|D5159:DS PMDec 16,2024

Center Freq: 5.190000000 GHz
Trig: Free Run Avg|Hold: 10/10
#Atten: 40 dB

Span 88.08 MHz
Sweep 1ms

#VBW 1.3 MHz

Total Power 13.1 dBm

MHz

121.91 kHz
44.39 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Radio Std: None

Frequency

Radio Device: BTS

Center Freq
5.190000000 GHz

CF Step
8.808000 MHz
Man

Freq Offset
OHz

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 24 of 89

Report No.: psi2412022-C02-R04

99% OCB_NVNT ANTL 802 11n(HT40) 5230

e Keysight Spectrum Analyzer - Occupied BW

Lo

 RL RF 50Q AC

Center Freq 5.230000000 GHz

#|FGain:Low

Ref Offset 6.16 dB
Ref 17.30 dBm

Center 5.23 GHz

Occupied Bandwidth

| SENSE:PULSE] [

|DE‘49:27 PMDec 16, 2024

—»— Trig: Free Run

Center Freq: 5.230000000 GHz
Avg|Hold: 10/10
#Atten: 40 dB

#VBW 1.1 MHz

Total Power 13.5 dBm

36.447 MHz

Transmit Freq Error
x dB Bandwidth

30.287 kHz
43.91 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

Radio Std: None

Frequency

Radio Device: BTS

-26BW_NVNT_ ANT1 802 11n(HT40) 5230

o Keysight Spectrum Analyzer - Occupied BW

EE

|l RL RF

Center Freq 5.230000000 GHz

#FGain:Low

Ref Offget 6.15 dB
Ref 17.30 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth

| SENSE:PULSE] [

|D5149:33 PMDec 16,2024

Center Freq: 5.230000000 GHz
Trig: Free Run Avg|Hold: 10/10
#Atten: 40 dB

Span 87.82 MHz
Sweep 1ms

#VBW 1.3 MHz

Total Power 13.5dBm

36.668 MHz

Transmit Freq Error
x dB Bandwidth

17.095 kHz
44.22 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Radio Std: None

Frequency

Radio Device: BTS

Center Freq
5.230000000 GHz

CF Step
8.782000 MHz
Man

Freq Offset
OHz

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 25 of 89

Report No.: psi2412022-C02-R04

99% OCB_NVNT ANT1 802 1lac(VHT40) 5190

e Keysight Spectrum Analyzer - Occupied BW

Lo

 RL RF 50Q AC

Center Freq 5.190000000 GHz

#|FGain:Low

Ref Offset5.93 dB
Ref 16.86 dBm

Center 5.19 GHz

Occupied Bandwidth

| SENSE:PULSE] [

|EIE‘SE:47 PMDec 16, 2024

—»— Trig: Free Run

Center Freq: 5.190000000 GHz
Avg|Hold: 10/10

#Atten: 40 dB Radio Device:

#VBW 1.1 MHz

Total Power 13.6 dBm

36.592 MHz

Transmit Freq Error
x dB Bandwidth

74.758 kHz
43.69 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

Radio Std: None

Frequency

:BTS

-26BW_NVNT ANT1 802 1lac(VHT40) 5190

o Keysight Spectrum Analyzer - Occupied BW

EE

|l RL RF

Center Freq 5.190000000 GHz

#FGain:Low

Ref Offset 593 dB
Ref 16.86 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth

| SENSE:PULSE] [

|D5155:54 PMDec 16,2024

Center Freq: 5.190000000 GHz
Trig: Free Run Avg|Hold: 10/10

#Atten: 40 dB Radio Device

Span 87.39 MHz
Sweep 1ms

#VBW 1.3 MHz

Total Power 13.6 dBm

36.709 MHz

Transmit Freq Error
x dB Bandwidth

96.798 kHz
44.59 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Radio Std: None

Frequency

:BTS

Center Freq
5.190000000 GHz

CF Step
8.739000 MHz
Man

Freq Offset
OHz

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 26 of 89

Report No.: psi2412022-C02-R04

99% OCB_NVNT ANT1 802 1lac(VHT40) 5230

e Keysight Spectrum Analyzer - Occupied BW

Lo

 RL RF 50Q AC

Center Freq 5.230000000 GHz

#|FGain:Low

Ref Offset 6.16 dB
Ref 17.30 dBm

Center 5.23 GHz

Occupied Bandwidth

| SENSE:PULSE] [

|EIE‘54:15 PMDec 16, 2024

—»— Trig: Free Run

Center Freq: 5.230000000 GHz
Avg|Hold: 10/10

#Atten: 40 dB Radio Device:

#VBW 1.1 MHz

Total Power 13.5 dBm

36.511 MHz

Transmit Freq Error
x dB Bandwidth

28.456 kHz
44.55 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

Radio Std: None

Frequency

:BTS

-26BW_NVNT ANT1 802 1lac(VHT40) 5230

o Keysight Spectrum Analyzer - Occupied BW

EE

|l RL RF

Center Freq 5.230000000 GHz

#FGain:Low

Ref Offget 6.15 dB
Ref 17.30 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth

| SENSE:PULSE] [

|D5154:23 PMDec 16,2024

Center Freq: 5.230000000 GHz
Trig: Free Run Avg|Hold: 10/10

#Atten: 40 dB Radio Device

Span 89.09 MHz
Sweep 1ms

#VBW 1.3 MHz

Total Power 13.5dBm

36.632 MHz

Transmit Freq Error
x dB Bandwidth

27.222 kHz
43.18 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Radio Std: None

Frequency

:BTS

Center Freq
5.230000000 GHz

CF Step
8.909000 MHz
Man

Freq Offset
OHz

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China



mailto:service@psi-lab.cn
http://www.psi-lab.com/

Page 27 of 89

Report No.: psi2412022-C02-R04

99% OCB_NVNT ANT1 802 1lac(VHT80) 5210

e Keysight Spectrum Analyzer - Occupied BW

Lo

 RL RF 50Q AC

Center Freq 5.210000000 GHz

#|FGain:Low

Ref Offset 6.24 dB
Ref 15.48 dBm

Center 5.21 GHz

Occupied Bandwidth
76.0

Transmit Freq Error

x dB Bandwidth

| SENSE:PULSE] [

|EI7‘EI1:27 PMDec 16, 2024

—»— Trig: Free Run

Center Freq: 5.210000000 GHz
Avg|Hold: 10/10

#Atten: 40 dB Radio Device:

#VBW 2.2 MHz

Total Power 13.7 dBm

MHz

128.27 kHz
99.30 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

STATUS

Radio Std: None

Frequency

:BTS

-26BW_NVNT ANT1 802 1lac(VHT80) 5210

o Keysight Spectrum Analyzer - Occupied BW

EE

|l RL RF

Center Freq 5.210000000 GHz

#FGain:Low

Ref Offset 6.24 dB
Ref 15.48 dBm

Center 5.21 GHz

Occupied Bandwidth
761

Transmit Freq Error

x dB Bandwidth

| SENSE:PULSE] [

|EI71EI1:34 PMDec 16,2024

Center Freq: 5.210000000 GHz
Trig: Free Run Avg|Hold: 10/10

#Atten: 40 dB Radio Device

Span 198.6 MHz
Sweep 1ms

#VBW 3 MHz

Total Power 14.5 dBm

MHz

157.34 kHz
83.58 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Radio Std: None

Frequency

:BTS

Center Freq
5.210000000 GHz

CF Step
19.859000 MHz
Man

Freq Offset
OHz

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China
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Band 4 (5725-5850 MHz):

Condition Antenna Mode Frequency(MHz) 6dB_Emission_-BandWidth(MHz) Limit(MHz) Result
NVNT ANT1 802.11a 5745.00 16.399 0.500 Pass
NVNT ANT1 802.11a 5785.00 16.350 0.500 Pass
NVNT ANT1 802.11a 5825.00 16.391 0.500 Pass
NVNT ANT1 802.11n(HT20) 5745.00 17.595 0.500 Pass
NVNT ANT1 802.11n(HT20) 5785.00 17.338 0.500 Pass
NVNT ANT1 802.11n(HT20) 5825.00 17.598 0.500 Pass
NVNT ANT1 802.11ac(VHT20) 5745.00 17.624 0.500 Pass
NVNT ANT1 802.11ac(VHT20) 5785.00 17.593 0.500 Pass
NVNT ANT1 802.11ac(VHT20) 5825.00 17.590 0.500 Pass
NVNT ANT1 802.11n(HT40) 5755.00 36.335 0.500 Pass
NVNT ANT1 802.11n(HT40) 5795.00 36.109 0.500 Pass
NVNT ANT1 802.11ac(VHT40) 5755.00 36.341 0.500 Pass
NVNT ANT1 802.11ac(VHT40) 5795.00 35.985 0.500 Pass
NVNT ANT1 802.11ac(VHT80) 5775.00 75.613 0.500 Pass

-6dB_Emission Bandwidth NVNT ANT1 802 1la 5745 20M

e Keysight Spectrum Analyzer - Occupied BW o | &
g RL [ SENSE:PULSE] [ |07:13:29 PMDec 16, 2024
Center Fre Center Freq: 5.745000000 GHz Radio Std: None Frequency

—»— Trig: Free Run Avg|Hold: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.59 dB
Ref 18.18 dBm

CenterFreq
5.745000000 GHz

Center 5.74% GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms

Occupied Bandwidth Total Power 13.7 dBm
16.550 MHz

Transmit Freq Error -15.569 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.40 MHz x dB -6.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China
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-6dB_Emission Bandwidth NVNT ANT1 802 1la 5785 20M

e Keysight Spectrum Analyzer - Occupied BW

 RL RF 50Q AC

Center Freq 5.785000000 GHz

#|FGain:Low

Ref Offset 6.46 dB
Ref 13.92 dBm

Center 5.78% GHz

Occupied Bandwidth

| SENSE:PULSE] [

|D7‘15:3D PMDec 16, 2024

Center Freq: 5.785000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power

16.548 MHz

Transmit Freq Error
x dB Bandwidth

14.260 kHz
16.35 MHz

% of OBW Power
xdB

Radio Std: None

Avg|Hold: 10/10

Radio Device: BTS

Span 30 MHz
Sweep 2.933 ms

13.8 dBm

99.00 %
-6.00 dB

STATUS

Lo

Frequency

CF Step

-6dB_Emission_Bandwidth NVNT_ANT1 802 1la 5825 20M

o Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.825000000 GHz

#FGain:Low

Ref Offget 6.14 dB
Ref 13.28 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

| SENSE:PULSE] [

|D7122:45 PMDec 16,2024

Center Freq: 5.826000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power

16.535 MHz

Transmit Freq Error
x dB Bandwidth

-13.990 kHz
16.39 MHz

% of OBW Power
x dB

Radio Std: None

Avg|Hold: 10/10

Radio Device: BTS

14.1 dBm

99.00 %
-6.00 dB

STATUS

EE

Frequency

Center Freq
5.825000000 GHz

3.000000 MHz
Man

Freq Offset
OHz

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China
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-6dB_Emission Bandwidth NVNT ANT1 802 11n(HT20) 5745 20M

e Keysight Spectrum Analyzer - Occupied BW ==
i RL RF 50Q AC | SENSE:PULSE] [ |08:04:14 AMDec 17, 2024
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.59 dB
Ref 14.18 dBm

Center 5.74% GHz Span 30 MHz

1 #VBW 300 kHz Sweep 2.933 ms CRSIED

Occupied Bandwidth Total Power 14.5 dBm
17.697 MHz

Transmit Freq Error 80 Hz % of OBW Power 99.00 %

x dB Bandwidth 17.59 MHz x dB -6.00 dB

MSG STATUS

-6dB_Emission_Bandwidth. NVNT_ANT1 802 11n(HT20) 5785 20M

. Keysight Spectrum Analyzer - Occupied BW B
| SENSE:PULSE] [ |08:08:12 AMDec 17, 2024
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None
—»— Trig: Free Run Avg|Hold: 10/10
# FGain:Low #Atten: 40 dB Radio Device: BTS

Frequency

Ref Offget 6.46 dB
Ref 17.92 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz
#Res BW 100 kHz #VBW 300 kHz 3.000000 MHz

Man

Occupied Bandwidth Total Power 13.4 dBm

17.709 MHZ Freq Offset
Transmit Freq Error 11.257 kHz % of OBW Power  99.00 % Chiz
x dB Bandwidth 17.34 MHz x dB -6.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China
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-6dB_Emission Bandwidth NVNT ANT1 802 11n(HT20) 5825 20M

e Keysight Spectrum Analyzer - Occupied BW ==
i RL RF 50Q AC | SENSE:PULSE] [ |08:12:37 AMDec 17, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.14 dB
Ref 13.28 dBm

Center 5.825 GHz Span 30 MHz

1 #VBW 300 kHz Sweep 2.933 ms CRSIED

Occupied Bandwidth Total Power 14.0 dBm
17.704 MHz

Transmit Freq Error 6.861 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.60 MHz x dB -6.00 dB

MSG STATUS

-6dB_Emission_Bandwidth  NVNT_ANT1 802 1lac(VHT20) 5745 20M

. Keysight Spectrum Analyzer - Occupied BW B
| SENSE:PULSE] [ |09:09:15 AMDec 17, 2024
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None
—»— Trig: Free Run Avg|Hold: 10/10
# FGain:Low #Atten: 40 dB Radio Device: BTS

Frequency

Ref Offset 6.59 dB
Ref 18.18 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz
#Res BW 100 kHz #VBW 300 kHz 3.000000 MHz

Man

Occupied Bandwidth Total Power 13.6 dBm

17.706 MHz Freq Offset
Transmit Freq Error -4.901 kHz % of OBW Power 99.00 % Chiz
x dB Bandwidth 17.62 MHz x dB -6.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China
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-6dB_Emission Bandwidth NVNT ANT1 802 1lac(VHT20) 5785 20M

e Keysight Spectrum Analyzer - Occupied BW

Report No.: psi2412022-C02-R04

Lo

 RL RF 50Q AC

Center Freq 5.785000000 GHz

#|FGain:Low

Ref Offset 6.46 dB
Ref 17.92 dBm

Center 5.78% GHz

Occupied Bandwidth

| SENSE:PULSE] [

|EI§‘11:[IE AMDec 17,2024

Center Freq: 5.785000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power

17.708 MHz

Transmit Freq Error
x dB Bandwidth

3.443 kHz
17.59 MHz

% of OBW Power
xdB

Frequency

Radio Std: None

Avg|Hold: 10/10

Radio Device: BTS

Span 30 MHz

Sweep 2.933 ms CRSIED

13.4 dBm

99.00 %
-6.00 dB

STATUS

-6dB_Emission_Bandwidth  NVNT_ANT1 802 1lac(VHT20) 5825 20M

o Keysight Spectrum Analyzer - Occupied BW

EE

Center Freq 5.825000000 GHz

#FGain:Low

Ref Offget 6.14 dB
Ref 13.28 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

| SENSE:PULSE] [

|D9114:47 AMDec 17,2024

Center Freq: 5.826000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power

17.699 MHz

Transmit Freq Error
x dB Bandwidth

-6.531 kHz
17.59 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Center Freq
5.825000000 GHz

3.000000 MHz
Man

14.2 dBm

Freq Offset
99.00 % Chiz

-6.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China
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-6dB_Emission Bandwidth NVNT ANT1 802 11n(HT40) 5755 40M

e Keysight Spectrum Analyzer - Occupied BW

Report No.: psi2412022-C02-R04

Lo

 RL RF 50Q AC

Center Freq 5.755000000 GHz

#|FGain:Low

Ref Offset 6.37 dB
Ref 9.74 dBm

Center 5.75% GHz

Occupied Bandwidth

| SENSE:PULSE] [

|EIE‘}[I:14 AMDec 17,2024

Center Freq: 5.755000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power

36.211 MHz

Transmit Freq Error
x dB Bandwidth

-22.267 kHz
36.34 MHz

% of OBW Power
xdB

Frequency

Radio Std: None

Avg|Hold: 10/10

Radio Device: BTS

Span 60 MHz

Sweep 5.8ms CRSIED

14.2 dBm

99.00 %
-6.00 dB

STATUS

-6dB_Emission_Bandwidth. NVNT_ANT1 802 11n(HT40) 5795 40M

o Keysight Spectrum Analyzer - Occupied BW

EE

Center Freq 5.795000000 GHz

#FGain:Low

Ref Offset 661 dB
Ref 16.22 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

| SENSE:PULSE] [

|D8133:25 AMDec 17,2024

Center Freq: 5.795000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 300 kHz

Total Power

36.229 MHz

Transmit Freq Error
x dB Bandwidth

15.976 kHz
36.11 MHz

% of OBW Power
x dB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Center Freq
5.795000000 GHz

Man

14.5 dBm

Freq Offset
99.00 % Chiz

-6.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China
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-6dB_Emission Bandwidth NVNT ANT1 802 1lac(VHT40) 5755 40M

e Keysight Spectrum Analyzer - Occupied BW ==
i RL RF 50Q AC | SENSE:PULSE] [ |08:36:37 AMDec 17, 2024
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.37 dB
Ref 15.74 dBm

Center 5.7535 GHz Span 60 MHz

1 #VBW 300 kHz Sweep 5.8ms CRSIED

Occupied Bandwidth Total Power 14.2 dBm
36.209 MHz

Transmit Freq Error -22.301 kHz % of OBW Power 99.00 %

x dB Bandwidth 36.34 MHz x dB -6.00 dB

MSG STATUS

-6dB_Emission_Bandwidth NVNT_ANT1 802 l1lac(VHT40) 5795 40M

. Keysight Spectrum Analyzer - Occupied BW B
| SENSE:PULSE] [ |09:01:12 AMDec 17, 2024
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None
—»— Trig: Free Run Avg|Hold: 10/10
# FGain:Low #Atten: 40 dB Radio Device: BTS

Frequency

Ref Offset 661 dB
Ref 16.22 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz
#Res BW 100 kHz #VBW 300 kHz

Man

Occupied Bandwidth Total Power 15.3 dBm

36.227 MHZ Freq Offset
Transmit Freq Error 18.176 kHz % of OBW Power  99.00 % Chiz
x dB Bandwidth 35.98 MHz x dB -6.00 dB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China
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-6dB_Emission Bandwidth NVNT ANT1 802 1lac(VHT80) 5775 8OM

e Keysight Spectrum Analyzer - Occupied BW ==
i RL RF 50Q AC | SENSE:PULSE] [ |09:04:48 AMDec 17, 2024
Center Freq 5.775000000 GHz Center Freq: 5.775000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.36 dB
Ref 13.72 dBm

CenterFreq
5.775000000 GHz

Center 5.779 GHz Span 120 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 11.53 ms

CF Step

Occupied Bandwidth Total Power 14.9 dBm
75.749 MHz

Transmit Freq Error 27.383 kHz % of OBW Power
x dB Bandwidth 75.61 MHz xdB

MSG STATUS

Shenzhen PSI Testing Co., Ltd.  Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com
Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China
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o . - Occupied
Condition Antenna Modulation Frequency(MHz) 26dB_Emission Bandwidth(MHz) Bandwid?h(MHz)
NVNT ANT1 802.11a 5745.00 22.80 17.09
NVNT ANT1 802.11a 5785.00 22.08 17.12
NVNT ANT1 802.11a 5825.00 22.32 17.13
NVNT ANT1 802.11n(HT20) 5745.00 23.01 18.22
NVNT ANT1 802.11n(HT20) 5785.00 22.94 18.27
NVNT ANT1 802.11n(HT20) 5825.00 23.31 18.32
NVNT ANT1 802.11ac(VHT20) 5745.00 23.37 18.21
NVNT ANT1 802.11ac(VHT20) 5785.00 23.17 18.27
NVNT ANT1 802.11ac(VHT20) 5825.00 23.29 18.26
NVNT ANT1 802.11n(HT40) 5755.00 43.81 37.02
NVNT ANT1 802.11n(HT40) 5795.00 44.68 37.13
NVNT ANT1 802.11ac(VHT40) 5755.00 44.36 36.88
NVNT ANT1 802.11ac(VHT40) 5795.00 44.21 37.20
NVNT ANT1 802.11ac(VHT80) 5775.00 83.64 76.37

99%_OCB_NVNT_ANT1_802_1la_5745

o Keysight Spectrum Analyzer - Occupied BW

EE

) AC
Center Freq 5.745000000 GHz

#FGain:Low

—»— Trig: Free Run

| SENSE:PULSE] [

|D7113:4S PMDec 16,2024

Center Freq: 5.7456000000 GHz
Avg|Hold: 10/10
#Atten: 40 dB

Radio Std: None Frequency

Radio Device: BTS

Ref Offset 6.59 dB
Ref 20.18 dBm

Center 5.745 GHz
#Res BW 330 kHz

Occupied Bandwidth
17.086 MHz

-1.919 kHz
23.27 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Center Freq
5.745000000 GHz

13.6 dBm

99.00 %
-26.00 dB

STATUS

-26BW_NVNT ANT1 802 1la 5745

. Keysight Spectrum Analyzer - Occupied BW

[E=RENE

| SENSE:PULSE] [

|EI7‘13:54 PMDec 16, 2024

Center Freq 5.74500000 GHz

#|FGain:Low

Ref Offset 659 dB
Ref 20.18 dBm

Center 5.745 GHz
#Res BW 240 kHz

Occupied Bandwidth

16.940 MHz
4,770 kHz
22.80 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.745000000 GHz
—»— Trig: Free Run
#Atten: 40 dB

#VBW 680 kHz

Total Power

% of OBW Power
xdB

Radio Std: None Frequency

Avg|Hold: 10/10

Radio Device: BTS

Center Freq
5.745000000 GHz

Span 46.54 MHz
Sweep 1ms

13.7 dBm

99.00 %
-26.00 dB

STATUS

Shenzhen PSI Testing Co., Ltd.

Tel: 0755-23011775 | E-mail: service@psi-lab.cn | http://www.psi-lab.com

Add: 1-2/F., Building 5, Yudafu Industrial Park, No.10, Xingye West Road, Shajing Subdistrict, Bao'an_District, Shenzhen, Guangdong, China
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